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Mote : i).The average ambient conditions of the laboratory during the above tests

were as follows:Room temperature, deg C: 28+/-2, Relative
humidity, percent: 70 to 75%.
ii).The Oil Resistance test was carried out by transformer oil as requested

by the firm,
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1. Description of the sample :

a. Nomenclature : Electrical Insulating matting made of Elastomer, Class - 4

b. Colour code : Not Available

c. éize :Imx 1.5m, iIm x2.5 m

d. Quantity : 2 piece

e. Marking : Not Available

As requested the sample has been subjected to Tests as per IEC 61111 Edition 2.0 2009-04 and the results noted
below:-

2. Visual Inspection (Cl. 5.2)

a. Classification :Class 4

b. Dimensions : Thickness : 4.8 mm
€. \;Voﬂ(manship and finish : Satisfactory

d. Sample Color : Dark Grey

Testepl By Checked & Approved B

A.Muthuraman Sriilayaraj Soundarrajan
S.0(Electrical) Scientist-C(Electrical)
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3. Tests

SINo Tests Observed Values Specified Iimits

Mechanical Puncture resistance
1 (as per cl. 5.5.2 of the specification)

Number of specimens: 2
Size of specimen: 50mm (diameter)

Test carried out on both the sides of the matting for two
specimens.

5mm diameter needle produce a taper with an
include angle of 12° and tip rounded to 0.8mm

Puncture resistance in N

. Side 1 212
i Side 2 200
il Average 206 Min. 70

‘2. Voltage Proof test
: (as per cl. 5.6.2.2.2 of the specification)

Number of specimen: 1

‘A 1270mm x 1270mm sheet of 5mm thick Plexiglass
Ernateri::zl with picture frame of 762 mm x 762 mm opening'
the center placed on a grounded metal plate. Mask filled
with a conductive material same as thickness to bring the
ground electrode at the same level to maintain direct contact
with the mat to be tested. ( fig:1 of IEC 61111 Edition 2.0
2009-04)

Withstood the test  Shall  withstand  test.
satisfactorily voltage without break:
down or flashover 5

An ac voltage of 40kV (rms) at 50 Hz applied and kept

constant for 3 minutes.

Tgsted By Checked & Approved B

“Muthuraman Sriilayaraj Soundarrajan
S.0O(Electrical) Scientist-C(Electrical)

Notes : 1. The results relate only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority
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3. Voltage Withstand Test
(as per cl. 5.6.2.3 of the specification)
Number of specimen: 3
Specimen size : 150 x 150
Electrode - 26mm (Top) x 76mm (Bottom)

50 kV ac voltage at 50 Hz applied with a rate of rise of iWithstood the test:Shall withstand  test

1000V/sec. satisfactorily voltage without break
down or flashover

4 Ageing test (as per cl. 5.7 of specification)

Number of specimen: 2

Sample conditioned at 70°C for 168 hours.

Mechanical Puncture resistance (as per cl. 55.2)
Test carried out on both the sides of the matting for two

specimens.
Puncture resistance in N
i. Side 1 196 _
i Side? 194 Min. 164.8
f | (Minimum 80% of puncture :
5 resistance before ageing)
'; 5 Flame retardance test (as per cl.5.8.1 of the specification)

Number of specimen: 1

Specimen size: 150 x 150mm

Application of flame 10s and after withdrawal, the : Satisfactory Propagation of flame
propagation of flame was observed for 55s and it shall not No appreciable  shall not reached 50 mm.
reach any point of 50mm diameter. flame observed diameter of circle

Tegted By Checked & Approved By

Muthuraman Sriilayaraj Soundarrajan
S.O(Electrical) Scientist-C(Electrical)

Notes : 1. The results r_elate only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority
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6. Acid resistance (as per cl. 5.9 of the specification)

Number of specimen: 4
Size of specimen: 150 x 150mm

Sample immersed in Sulfuric acid solution at 23°Cx2°C for
8h. Following acid condition, the sample rinsed with water
and dried for 2h at 70°C.

Mechanical Puncture resistance (as per cl. 5.5.2)
Test carried out on both the sides of the matting for two
specimens.

Puncture resistance in N

i. Side1

ii. Side2

Voltage Withstand Test
50kV ac voltage at 50 Hz applied with a rate of rise of
1000V/sec.

172
176

Withstood the test
satisfactorily

Min. 154.5

(Minimum 75% of puncture
before acid resistance)

Shall withstand test
voltage without
breakdown or flashover

*Qil resistance (as per cl. 5.10 of the specification)
Number of specimen: 4
Size of specimen: 150 x 150mm
Sample conditioned in air at a temperature of 23°C+2°C at
50% RH for 3h. Then the sample is conditioned by
immersing in oil at a temperature of 70°C for 24h. Following
oil condition, the sample dried using lint free clean cloth.
Mechanical Puncture resistance (as per cl. 5.5.2)
Test carried out on both the sides of the matting for two
specimens. s g5t
H inN n. ;
Pu_ncture‘ resigtange 160 (Minimum 75% of puncture
kL Side 1 158 without oil conditioning)
i Side 2
Voltage Withstand Test: 50kV ac voltage at 50 Hz applied ~ Withstood the test Shal:twngii?\d é‘fs‘
i i satisfactoril voitage witho :
with a rate of rise of 1000V/sec Yy breakdown or flashover
Tested By Checked & Approved By

uthuraman

S.0(Electrical)

Notes : 1. The results r_ciau’: only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority

Sriilayafaj Soundarrajan
Scientist-C(Electrical)
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8. Low Temperature folding test
: (as per cl. 5.8.2 of the specification)

Number of specimen: 3

Size of specimen: 200 x 500mm

Sample conditioned at (-)25+3°C for 4 hours. After this the
test piece folded at the midpoint and placed between two
polyethylene plates and subjected to a force of 100N for
30s.

Visual inspection Satisfactory Shall not show crack or

tear break observed

Voltage Withstand Test
(An ac voltage at 50 Hz applied with a rate of rise of voltage

1000V/sec. until it reaches 50kV). No crack or tear ghaj with stand without:
 break observed breakdown or flashover

Withstood the test

satisfactorily

Note:

i.  The average ambient conditions of the laboratory during the above tests were as follows
Room Temperature, in degree C : 28 +2°C
Relative Humidity , in percent : 70 to 75%.

i, *The Oil Resistance test was carried out by transformer oil as requested by the firm.

Checked & Approved By

.Muthuraman Sriilayaraj Soundarrajan
S.O(Electrical) Scientist-C(Electrical)

Notes : 1. The results relate only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority



